SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 12 / 5MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 611.88092 MHz -58.20 dBm -45.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 632.92932 MHz -58.10 dBm -45,10 dB
725,000 MHz 1.000 GHz 100.000 kHz 965.48128 MHz -57.62 dBm -44,62 dB 725,000 MHz 1,000 GHz 100.000 kHz 979.07880 MHz -57.43 dBm -44,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -43.96 dBm -30.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.92 dBm -31.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.01737 GHz -42.44 dBm -29.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86727 GHz -42,20 dBm -29.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71407 GHz -42,42 dBm -29.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.74156 GHz -42 .46 dBm -20,46 dB
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Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 632.87933 MHz -58.17 dBm -45.17 dB
725.000 MHz 1.000 GHz 100.000 kHz 930,63598 MHz -57.39 dém -44.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.51 dém -30.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -42.37 dbm -29.37 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.94576 GHz -42.40 dBm -29.40 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 12 / 10MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.17930 MHz -57.86 dBm -44.86 dB 30.000 MHz 690.000 MHz 100.000 kHz 640.92872 MHz -58.40 dBm -45,40 dB
725,000 MHz 1.000 GHz 100.000 kHz 867.04917 MHz -57.54 dBm -44,54 dB 725,000 MHz 1,000 GHz 100.000 kHz 971.33021 MHz -57.49 dBm -44,49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.98 dBm -30.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.83 dBm -31.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -42.38 dBm -29.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.99938 GHz -42.44 dBm -29.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.94126 GHz -42,38 dBm -29.38 db 7.000 GHz 9,000 GHz 1.000 MHz 7.73657 GHz -42,57 dBém -20.57 de&
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Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 618.08045 MHz -58.17 dBm -45.17 dB
725.000 MHz 1.000 GHz 100.000 kHz 937.33639 MHz -57.58 dBém -44.58 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.05 dém -32.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94926 GHz -42.28 dbm -29.28 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.93277 GHz -42.49 dBm -29.49 dB
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samonias. FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0045
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0068
-10 Normal Voltage 0.0034 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0041
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0103
Note:

1. Normal Voltage = 4.2 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.3 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25

Peak-to-Average Ratio

Mode

LTE Band

Mod. QPSK

16QAM

25/ 20MHz

RB Size Full RB

64QAM 256QAM

Middle CH

4.67

Full RB
5.74

Limit: 13dB
Result

Full RB Full RB

6.29 6.93

PASS

LTE Band 25/ 20MHz / QPSK

Middle Channel / Full RB

LTE Band 25/ 20MHz / 16QAM

Spectrum - Spectrum -
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Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
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Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2100 cBm 26,18 dbm 7.18 dB 3.33 dB 5.26 dB ©.29 dB ©.76 dB Trace 1 | 15,40 cBm 26,40 dbm 7.93 dB 3.19 dB 51d8 3 7.71 dB
—— — ——
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.29 1.25 2.99 2.94 4.93 4.78 9.69 981 | 14.39 | 14.33 | 18.78 | 18.86
Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.29 1.23 3.01 3.02 4.96 484 9.87 9.79 | 1457 | 14.66 | 18.66 | 18.74

Page Number : A6-2 of 32
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ssamonias. FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.60 abm LY 1660 dbm
- wa”??r"n‘amnll; - - |.umm;:rmn|$:u;
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LE797427 GHz 17.60 dam nd8 down 1.2867 MHz ML 18796 GHz 18.68 dam nd8 down 12531 MHz
T 1 18793455 GHz -8.27 dBm nd8 26.00 dB TL L 18793678 GHz -7.47 dBm n 26.00 dB
T2 1 1 BBOR3Z2 GHz -8.47 dam qQ factor 1460.9 T2 1 1880621 GHz -7.36 dam qQ factor 1499.9
L U J L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.95 dBm) ™M1[1] 1830 dBm)
o0 M1 1.87910090 GHz| 20 M 1.87980820 GHz
> e B 26.00 dB e A e, 26.00 dB
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LE791009 GHz 18.95 dam nd8 down 2,301 MHz ML 15708082 GHz 18.30 dam nd8 down 2.9431 WHZ
T 1 L.B785015 GHz -6.78 dBm nd8 26.00 dB TL L 1.8785435 GHz -7.30 dBm nd8 26,00 d8
T2 1 1,B814925 GHz -7.13 dBm Q factor 628.2 T2 1 1.8814865 GHz -7.48 dBm Q factor 638.7
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.17 dbm)| MI[1] 1834 dBm
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20 20
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1880929 GHz 17.17 dam nd8 down 4.925 MHz ML 1.88014 GHz 18.34 dam nd8 down 4.775 WAz
T 1 1877522 GHz -6.68 dBm nd8 26.00 dB TL L 1.877612 GHz -7.21 dBm 26,00 d8
T2 1 1882448 GHz -8.98 dBm Q factor 381.9 T2 1 1.882388 GHz -7.78 dBm 393.7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.75 dBm|
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20 20
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CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1881838 GHz 18.53 dem ndB_down 9.69 MHz ML 1.883057 GHz 18.75 dem ndB_down 9,81 MHZ
TL 1 LB75145 GHz -7.43 dBm nd8 26.00 dB TL L 1.8975065 GHz -6.86 dBm n 26.00 dB
T2 1 1 884835 GHz -7.70 dem qQ factor 194.2 T2 1 1.884875 GHz -7.15 dam qQ factor 191.9
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.8a dBm) ™M1[1] 16.05 dBm)
= 3 e T s a ” e T e e
. AV et A . \ o
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CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1878022 GHz 16.83 dam nd8 down 14.386 MHz ML 1.874456 GHz 16.05 dam nd8 down 14,326 MHz
T 1 LB72777 GHz -9.35 dBm nd8 26.00 dB TL L 1.872777 GHz -10.11 dbm nd8 26,00 d8
T2 1 1887163 GHz -9.94 dBm Q factor 130.5 T2 1 1.887103 GHz -9.72 dBm Q factor 130.8
L U J wa L JU J L]

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 1160 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.60 dBm)| ™11 14.73 dBm
1.8763640 GHz 1.8800800 GHz
= ndB_ 26.00 dB @ 26.00 dB
g P PN W 18.781000000 MHz 0d AP 18.861000000 MHz
Q factor 99.9 ] 99.7
|
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-60 d 60 d
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LE76364 GHZ 16.60 dBm ndB_down 18.781 MHz ML 1.88008 GHz 14.73 dBm ndB_down 18,861 MHZ
TL 1 1570529 GHz -9.71 dBm ndd 26.00 dB TL L 1.870528 GHz -11.16 dém 26.00 dB
T2 1 1889311 GHz -9.13 dBm Q factor 99.9 T2 1 1.889391 GHz -11.76 d8m 99.7
L U J L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG2N2510-01A

LTE Band 25

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

L I

J

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.20 dBm)| MI[1] 16.69 dBm
0 s 1.87972870 GHz - M1 1.86108490 GHz,
r nde 26.00 dB T - —_ngp ¥ 26.00 dB
04 e e A [l 1.286700000 MHZ, 104 e B 3.009000000 MHZ|
Qfactor L 1460.9 7 Q factor 625.2)
ad od L
-
10 df -10 o \“
21 . - R TR b 2 s R
20 dem= ST A N
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.8797287 GHz 16.20 dBm nd@ down 1.2867 MH2 M1 1.8810849 GHz 16.69 dBm nd@ down 2,009 MHZ
T 1 18793706 GHz -9.92 dBm nd8 26.00 dB TL L 1.8785015 GHz -9.54 dam n 26.00 dB
T2 1 1.BB06573 GHz -9.88 dBm Q factor 1460.9 T2 1 1.8815105 GHz -9.64 dBm Q factor 625.2
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Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.85 dBm) ™M1[1] 16.46 dBm)
1.87923100 GHz 1.6819980 GHz
20 20 M1
% ndB 26.00 dB nEe 26.00 dB
04 A N o e e Bt S 4.955000000 MHZ, 104 F i it ik Vil et - el 9.870000000 MHZ|
7 Q factor Y 379.3) ] Q factor 190.7
o d # | 0 di
-10 df T ¢ -10
\ ~ -
20 4B AR, :20) fiBh
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1879231 GHz 14.85 dam nd8 down 4.955 MHz ML 1.881998 GHz 16.46 dBm nd8 down 9.87 WHz
T 1 LB77512 GHz -10.89 dBm nd8 26.00 dB TL L 1875005 GHz -9.61 dBm nd8 26,00 d8
T2 1 1,882468 GHz -10.84 dBm Q factor 379.3 T2 1 1.884875 GHz -9.71 dBm Q factor 190.7

L U
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.93 dbm)| MI[1] 14.69 dBm
1.8629070 GHZ| 10845150 GHz
= - 26.00 dB @ ndf 26.00 dB
o A 14.565000000 MHZ, 0 N P A e o PN ey 18661000000 MHZ|
1 | \ 129.9 o 7 Q factor=" ¥\ 101.0)
o d 4 | 0 di |
N \
-10 df -10 d
- A \ o /
Py Y v A Ay . v - AT ST
= 30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1882907 GHz 15.33 dam nd8 down 14.565 MHz ML 1884515 GHz 14.59 dam nd8 down 18,661 MHz
T 1 1872747 GHz ~10.54 dBm nd8 26.00 dB TL L 1.970643 GHz -10.87 dbm 26,00 d8
T2 1 1887313 GHz -10.53 dém Q factor 129.3 T2 1 1.889311 GHz -10.13 dém 101.0
L U J wa L JU L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.61 dBm) 14.08 dBm)
1.88049230 GHz 1.88023980 GHZ,
= nd Y 26.00 dB @ 26.00 dB
o - A A P, -
w0 o e B \ 1. ZRIO0NR) b 2 0d v N 31000 M 12
] Qfactor | 1527.9 / Q factor \ 622.4
I i \
od I 0 d 7
T \
-10 df y -10 d
~
i \ f e, s -~
e 1 Wy B han
W W
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.BB04923 GHz 15.51 dsm nd8 down 1.2308 MHz ML 1.8802398 GHz 14.88 dam nd8 down 3.021 WAz
T 1 1879393 GHz -10.38 dbm nd8 26.00 dB TL L 18784775 GHz -11.27 dam n 26,00 d8
T2 1 1.B806238 GHz -10.51 d8m Q factor 1527.9 T2 1 1.8814985 GHz -11.39 d8m Q factor 622.4
L U J L JU J L]
at 16: .
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.42 dBm) ™M1[1] 14.58 dBm)
1.88093900 GHz 1.6823580 GHz
= 26.00 dB @ ndif! 26.00 dB
o 4.835000000 MHZ 04 S N B T AN 9.790000000 MHZ|
f N 389.0| Q factor 192.3
od 0 d
|
10 df - -10 o
J \
2 DAl 20 FavoNraad 5S4 e
RPN v =V i -
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1880939 GHz 14,42 dBm nd8 down 4.835 MHz ML 1.882358 GHz 14,58 dam nd8 down 9,79 WHz
T 1 LB77612 GHz -11.58 dbm nd8 26.00 dB TL L 1.8975065 GHz -11.81 dam nd8 26,00 d8
T2 1 1882448 GHz -11.77 d8m Q factor 389.0 T2 1 1.884855 GHz -11.23 dém Q factor 192.3
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.55 dBm) ™M1[1] 12.18 dBm)
1.8787710 GHZ| 1.6755640 GHz
= 26.00 dB @ 26.00 dB
10d . _ A 14.655000000 MHz 0d 18.741000000 MHz
f A e 128.2 -~ g - 100.1
od J | 0d |
] ) ]
10 d 1 1o 10 di { ”
¥ ¥ o ¥
! i . R {
20 dem- if ; <2q o cav
P T R, o | g R AT T [ L
o R A =
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB78771 GHz 12,55 dam nd8 down 14.555 MHz ML 1875864 GHz 12.18 dam nd8 down 18,741 MHz
T 1 LB72717 GHz -13.26 dm nd8 26.00 dB TL L 1.970643 GHz -15.21 dbm 26,00 d8
T2 1 1887373 GHz -13.58 dam Q factor 128.2 T2 1 1.889391 GHz -13.40 dBm 100.1
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

Occupied Bandwidth

LTE Band 25 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.72 2.72 4.49 4.49 9.07 9.07 | 1343 | 13.40 | 17.82 | 17.86

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.11 1.09 2.73 2.72 4.50 4.49 9.11 9.07 | 13.49 | 13.37 | 17.86 | 17.90

Page Number : A6-7 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.91 dBm) ™M1[1] 17.73 dBm)
0 M 1.88007830 GHz - 1.87969510 GHz
A - B 1093706294 MHz ,4.'\?5{_'_&7{ 1.099300699 MHZ
10 df 1 10d 1
I\ /| I\
od 0 d L
/ A / \
\
-10 df — - - 10 d
| oy e
P ot O A AT e AW
2t T A | oo amremd W
a0 30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.BBO0783 GHz 17.91 dam ML L 18795951 GHz 17.73 dam
TL 1 1.B7945175 GHz 10.57 dBm Oce Bw 1.093706294 MHz TL L 187944615 GHz 10.01 dBm Oce Bw 1.099300699 MHz
T2 1 1 BBOS4545 GHz 10.54 dam T2 1 1.8B054545 GHz 10.16 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum

&

Ref Level 30.00 dém

Offset 11,60 d& & RBW 100 kHz

pectrum

=

Ref Level 20,00 dém

Offset 11.60 dB & RBW 100 kHz

L I

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.00 dBm) ™M1[1] 18.02 dBm)
20 M1 187992210 GHz| 20 188029370 GHz
R 2.715284715 MHz o By 2.721278721 MHz
104d
T
\
\
L]~
S
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1B799271 GHz 19.00 dam ML 18802937 GHz 18.02 dam
TL 1 1.B7863337 GHz 12.67 dBm Oce Bw 2.715284715 MHz TL L 1.87865135 GHz 11.62 dBm Oce Bw 2.721278721 MHz
T2 1 1 BB134865 GHz 13.00 dam T2 1 188137263 GHz 12.26 dBm
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.40 dBm) 16.46 dBm)
0 1.87873100 GHz - 1.88012000 GHz
- RS 4.485514486 MHz 4.485514486 MHz
Tt ALk A
10d 104d
1
o d I 0 d " ll
Ji
/ 4
10 d f’ ) -10 di v
\
N Y B N v ; A | DN
120 v Ly g T
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878731 GHz 17.40 dBm ML 1.88012 GHz 16.46 dBm
TL 1 LB777522 GHz 12.11 dBm Oce Bw 4,485514456 MHz TL L 1.8777522 GHz 10.32 dBm Oce Bw 4.485514486 MHz
T2 1 1 BE2Z378 GHz 12.53 dam T2 1 18822378 GHz 11.08 dam

L U

TEL : 886-3-327-3456

FAX . 886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.68 dBm 17.04 dBm)|
1 1.88 80 GHz 1.8806990 GHz
20 20
NP P, “"'a“v\ T 9.070920071 MHz, PR ©.070929071 MHZ
10d A 104 ,
o di - 0 di i
]
/ J \
10 d N, T -10 di g -
. St el b i o~ i A, o
20 = - 20+ -
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882358 GHz 18.68 dam ML 1.880699 GHz 17.04 dBm
T 1 1.B754446 GHz 13.78 dem Oce Bw 9.070925071 MHz TL L 18754446 GHz 12.00 d&m Oce Bw 9.070929071 MHz
T2 1 1 BE45155 GHz 12.23 dam T2 1 18845155 GHz 11.24 dBm

L I ]

L U ]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.62 dBm) ™M1[1] 16.69 dBm)
- 1.8624580 GHZ| - i 1.6740960 GHz
P 13.426575427 MHz . 13.996603397 MHz
Y . Wy e SNy
10d . 104
o f 0
{ !
-10 df -10 d
20 e . Bl R N RV v
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882458 GHz 16.62 dam ML 1.874095 GHz 16.59 dam
T 1 1.B732867 GHz 11.45 dBm Oce Bw 13.426573427 MHz TL L 18732867 GHz 10.14 dBm Oce Bw 13.396603397 MHz
T2 1 1 8867133 GHz 11.41 dBm T2 1 1.8866833 GHz 9.76 dam
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att 30dE SWT  188us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.24 dBm) ™M1[1] 14.00 dBm)
- 1.8728470 GHZ| - 1.6794010 GHz
Tl Bw K 17.822177822 MHz| b By ; 17.862137862 MHz
T P W A PN
10d f § 104 !
od 0 d T
] | , [ ‘-
-10 df ,’ \ -10 ﬂ
28d AL / \ - } A
R8dBm T R A A v (RCAEN FTvALY:
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1872847 GHz 15.24 dam ML 1.879401 GHz 14,80 dam
T 1 16710889 GHz 11.50 dBm Oce Bw 17.822177822 MHz TL L 1.971048 GHz 10.50 dBm Oce Bw 17.862137862 MHz
T2 1 1BEA9L1L GHz 11.14 dBm T2 1 18889111 GHz 9.98 dam

L I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum

(=]

Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz

pectrum 2

Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.60 dBm) 16.65 dBm)
0 1 1.87973150 GHz - 1.8B035360 GHz
Occ B 1.107692308 MHz . ~ I~ 2.783266733 MHz
s LU ) e e
10d 104d -
v , o ‘ \
/ / \
10 df -10 o -
/’ \‘-
A B SN e P,
T AN AT LA - ~
-30
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L E797315 GHz 16.60 dam ML L 1.8803536 GHz 16.65 dBm
TL 1 1.B7944615 GHz 8.28 dBm Oce Bw 1107692308 MHz TL L 1.87863936 GHz 11.07 dBm Oce Bw 2.733266733 MHz
T2 1 1 BE0S5385 GHz 7.68 dam T2 1 188137263 GHz 11.36 dam

\ ) J [

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I ]

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.13 dBm) 15.00 dBm)
- " 1.88000000 GHz - 1.8837360 GHz
- } Occ Br 4.495504496 MHz I . 9.110889111 MHZ
I rmnomad e | e N Ly P
o o Pt Ay, ey 04 ¥, ¢
/ ll / \
d b 4 |
° 7 T 0 T 1
\
-0 d L ) 104 /
/ 3 {
204 pd=Y L 04 e A .
20, 4P v A ] 20d o]
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1,88 GHz 17.13 dam ML 1.883736 GHz 15.80 dam
T 1 LB777522 GHz 10.39 dBm Oce Bw 4,495504496 MHz TL L 1.8754446 GHz 10.19 dBm Oce Bw 9.110869111 MHz
T2 1 1 BE22478 GHz 10.26 dam T2 1 18845554 GHz 10.39 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.71 dBm) 13.96 dBm)
- 1.8782020 GHZ| - 1.6765230 GHz
. fl 2 13.486515487 MHz ’ 17.862137862 MHz
i e Py A n . 1 12
1 ; e, LN 104 NP} WIS SR
i | |
o d ; 0 di [
f / |
-10 df -10 d T
o ! \
20 4 20 o = = =~
20 aom— SN Py BRI A s AT A SN
= 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878202 GHz 14.71 dam ML 1876523 GHz 13.36 dam
T 1 18732867 GHz 10.73 dBm Oce Bw 13.486513487 MHz TL L 1571048 GHz 8.63 dBm Oce Bw 17.862137862 MHz
T2 1 1 BE6T732 GHz 9.80 dam T2 1 18889111 GHz 8.35 dam

L U ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 25
Middle Channel / 1.4MHz / 256 QAM Middle Channel / 3MHz / 256QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.48 dBm) ™M1[1] 15.66 dBm)
- 1.88014830 GHz - . 1.88038960 GHz,
1090900091 MHz :c B 2.721278721 MHZ
" ~ . ™ et P N Az
10d g N v 104 i Nl A SSE
i K [ \
0 di - 0 d
! \ /
-10 di - \ 10 d !
7 J \
o . ~ WA NN -
T 7 - 2odem— = -
- S, A
= 30
40 df -40 di
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1BB01483 GHz 13.48 dam ML L 18803896 GHz 15.66 dam
T 1 1.B7945175 GHz 5.98 dm Oce Bw 1.090305051 MHz TL L 1.87863936 GHz 9.41 dBm Oce Bw 2.721278721 MHz
T2 1 1 BBOS4266 GHz 6.22 dam T2 1 1.88136064 GHz 8.93 dam

L U ]

Middle Channel / 5MHz / 256QAM Middle Channel / 10MHz / 256QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.47 dBm) 14.61 dBm)
- 1.88124900 GHz - 1.8805790 GHz
o ?‘w 4.485514486 MHz 9.070929071 MHZ
0u 1 i L 104d -
i ¥
i /
o di | 0di
\ / |
-10 df -10 d I.
T \
y N ,{ TN Ny ren,
20 dBIpA; = v 20, ——
Y VL " T
a0 30
40 df -40 di
50 d S0 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881249 GHz 13.47 dam ML 1880579 GHz 14.51 dam
T 1 LB777522 GHz 7.75 dbm Oce Bw 4,485514456 MHz TL L 1.8754945 GHz 7.90 dBm Oce Bw 9.070929071 MHz
T2 1 1,BB22378 GHz 7.16 dam T2 1 1.BB45554 GHz 8.40 dBm
L U J wa L JU J ]

Middle Channel / 15MHz / 256QAM Middle Channel / 20MHz / 256QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
1.21 dBm)| ™M1[1] 11.48 dBm)
- 1.8765230 GHZ| - 1.6818380 GHz
T 13966635367 MHz w1 OccBw 17.902097902 MHz
. T .
d S ) ~ A e T2 d 1
10 f SN N 10 J' P R Zai v M,!
od ‘RI 0 d L
-10 d - + -10 de l
/ \ |
z0d ‘ LW 204 L
N T =N V208 AT ETEE ATy N P
a0 30
40 df -40 di
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1876523 GHz 13.21 dam ML 1.881838 GHz 11.48 dam
T 1 LB733167 GHz 7.80 dBm Oce Bw 13.366633367 MHz TL L 1.971048 GHz 7.70 dBm Oce Bw 17.902097902 MHz
T2 1 1 BE6GAI3 GHz 7.63 darm T2 1 1888951 GHz 7.28 dam
L U J wa L JU L]

TEL : 886-3-327-3456 Page Number 1 AB-11 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum k=

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. . . AkS Line _$PURKOUIS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P /\\ 20 dhine {W\ S
10 dBm ( 1 10 dBm J t
0 dby | 0 dem j i
-10 dBm \‘- -10 dBm
SPURIOUS_LINE_ABS i {
20 dem ; 20 dim
30 dBm / it a0 d “P‘ ‘\
] f’ V\ \uL )
_40 dam — sseaor o n " "‘*Jnl_h_“j‘w“
[ P ,«-"’ %) | N
“St-uenT -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -29.78 dém -16.78 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91475 GHz 23.34 dBm -6.66 d&
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -15.51 dBm -2.51 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -14.09 dBm -1.09 d@
1,850 GHz 1,852 GHz 100,000 kHz 185025 GHz 22.21 dém -6.79 dB 1.016 CHz 1,695 GH2 1.000 MH2 191611 GHz 25.36 dBm —12.36 dB
S
i J ) e i 1 )
Batese Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
pectru x| Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE GHEEKARS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem [ \ 10 denf \H
0 dB [ '\ 0 dem ]'
-10 dBm i -10 dfm L
SPURIOUS_LINE_ABS M L
-20 dem Bm b
L& Wy
W""W e Lb"“\& «d\ﬁ»\x "
-30 dBm s e -30 dém .,\w\ iy
-40 dem = -40 dém Ma,
ant
Lot ™
N
= -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -14.55 dém -1.55 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91458 GHz 14.31 dBm -15.69 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -24.88 dBm -11.68 d& 1.915 GHz 1.916 GHz 20.000 kHz 191507 GHz -23.33 dBm -10.33 dB
1,850 GHz 1,852 GHz 100,000 kHz 185100 GHz 15.40 dBm -14.60 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91600 GHz 17.91 cdBm —4.01 dB
T
) i )
Date: 2 2022 16:06:09 Date: 4.JAN.2023 11:44:34
TEL : 886-3-327-3456 Page Number 1 A6-12 of 32

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. . . AkS Line _$PURKOUIS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P 20 dhine FA\ S
10 dBm 10 dBm / \
0 dB 0 dem J’ ¥
-10 dBm -10 dBm
SPURIOUS_LINE_ABS !
20 dem 20 dim \
-30 dBm 30 d #J"‘ \.‘ i
-40 dm — T . ™, i'~-~ui "
et ‘\-N T ]
e I R
“seruEm = 50 dem z
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84889 GHz -29.97 d&m -16.97 dé 1.013 GHz 1.015 GHz 100.000 kHz 1.01478 GHz 22.33 dem -7.67 dB
1,849 GHz 1.850 GHz 20,000 kHz 185000 GHz -17.70 dém -4.70 dB 1015 GHz 1816 GHz 50,000 kHz 191500 GH= 15 44 dBrm 544 de
1.850 GHz 1.852 GHz 100.000 kHz 1.85025 GHz 22.44 dém ~7.56 dB 1.516 GHz 1.925 GHz 1.000 MHz 1.91612 GHz -26.30 dbm -13.30 dB
S
T
i [ i 1 )
Batese Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru x| Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE GHEEKARS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20bine s
panonirog
10 dem / | 10 dairf™ \
0ds {{ \\ 0 dam’ 1
-10 dBm -10 dBm l‘
SPURIOUS_LINE_ABS \ ]
A
20 dem — - 20,8bm k‘
-30 dem WM -30 dem Tt g
ol
-40 dem MV"‘WW 40 dem Hy
VMN.LLM'“M WMWM
Claneiaal 50 dBm:
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -16.08 dém -3.08 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91463 GHz 13.30 dBm -16.70 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -25.57 dBm -12.57 dB 1.915 GHz 1.916 GHz 20.000 kHz 191501 GHz -25.58 dBm -12,58 dB
1,850 GHz 1,852 GHz 100,000 kHz 185046 GHz 14.36 dBm -15.64 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91605 GHz -10.16 dBm 6.6 dB
T
) i )
et Date: 4.JAN.2023 11:44:05
TEL : 886-3-327-3456 Page Number 1 A6-13 of 32

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvaPwr [01 avgpur
Limit dheck PAES | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURJOUS_LINE_ABS PAB
20 gine —PPURIOUS | INE_ABS P /,\ 20 dbime {l\ =
10 dBr f k 10 dBm: ) \
0 dB k 0 dem ’ T
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS }1. l‘
-20 dBm T \
-30 dBm
A ™ \_ L
-40 dam o] . W‘w .
o "W”““"‘Mﬂf“ Jﬂ‘ \“J fans,
S0 T =
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[['Start 1.913 GHz 6003 pts Stop 1.925 GHz |
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84890 GHz -33.45 dBm -20.45 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.51474 GHz 21.35 dBm -8.65 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -15.10 dBm -6.10 dB 1,015 GHz 1.916 GHz 20.000 kHz 1,91500 GHz -17.51 dBm -4.51 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85028 GHz 21.56 dBm -8.44 d8 1.916 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -30.47 dbm -17.47 db
S
Y
il M I 1 i

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrul
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm B Y 10 dBT‘“’M
[ ] \
0ds i ! 0 demf
N \
-10 dem | -10 ddm
SPURIOUS_LINE_ABS \
-20 dem ‘-J -M fom Lk‘ [y, M
-30 dem w‘"""w M -30 dem "““,..\1
-4 dBm A"“‘““M 40 dBm
R I
By 50 dBm Wiababi
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -19.48 dém -6.49 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01396 GHz 13.31 dBm -16.69 dB
1.849 GHz 1.850 Gz 20,000 kHz 1.85000 GHz -27.04 dém -14.04 d8 1.015 GHz 1.916 GHz 20,000 kHz 1.91509 GHz -23.62 dBm -10.62 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.85085 GHz 12.67 dBm -17.13 dB 1016 CHz T gzt ons 1,000 Mz 191600 Chs 14 14 dhm 11468
Y
I 1 P
2022 1lé:1B:51 Date:
TEL : 886-3-327-3456 Page Number 1 A6-14 of 32

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine ”\ S
10 dBm /»\ 10 dBm Ii’ \
0dB i 0 dBm I‘ !
-10 d8m \ -10 dBm
SPURIOUS_LINE_ABS “ﬂ ’
-20 dem 'T"‘ -20 dBm
-30 dBm / -30 dem \ l
40 dam = 7 923 _olaen | _j
S S 7 b, R -
- g 50 dem
L n
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84898 GHz -35.07 d&m -22.67 dé 1.013 GHz 1.015 GHz 100.000 kHz 1.91477 GHz 18.26 dBm -11.74 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -24.80 dBm -11.80 dB 1015 GHe 1916 GHz 20.000 kHz 191500 GH= 55,97 dbm Z5907 de
1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 17.76 dBm ~12.24. d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91702 GHz -28.78 dbm -15.78 dB
S
T
i [ i 1 )
Date: 2 17:14:586 Date: 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru x| Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm et 10 darr \
0dB ‘/ \ 0 deBm 7
-10 d8m | ! -10 dgm &‘
SPURIOUS_LINE_ABS i ‘| \
-20 dem 1 2 bm ol
-30 dBm -30 dem
-40 dam M M _‘_.r"w -40 dém %W‘M
-t A Lol Lyl ULJ WMM_J Al
et -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -21.71 dém -8.71 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91430 GHz 10.67 dBm -19.13 de
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -27.68 dBm -14.68 dB 1.915 GHz 1.916 GHz 20.000 kHz 191503 GHz -25.88 dBm -12.88 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85097 GHz 10.87 dém -19.13 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91603 GHz ~18.51 dBm ~5.51 da
T
) i )
17:15:55 Date:
TEL : 886-3-327-3456 Page Number 1 A6-15 of 32

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5
10 dém [ - Lhnite i
|
0ds dem
|
-10 dem -10 dBm L
SPURIOUS_LINE_ABS AR
-20 dém e -20 dBm \
-30 dBm ~ -30 dem
T e .
N —
- ) s
vl 40 dBm ..%
M arsiain,
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -15.57 d&m -2.57 d& 1.512 GHz 1.815 GHz 100.000 kHz 1.81237 GHz 10.55 dBm -19.45 dB

1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -28.12 dBm -15.12 dB 1.015 GHz 1.916 GHz 30,000 kHz 1.91500 GHz -25.50 dBm -12.50 dB

1.850 GHz 1.853 GHz 100.000 kHz 1.85089 GHz 11.37 dém -16.53 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91635 GHz -14.08 dBm -1.08 dB

S
T
il A I [] [ ]
Date 16:27:10 Date: 4.JBN.2023 11:45:27

LTE Band 25/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem . TP
[ 1 Fooin )
o b ! e T
-10 d8m -10 dBm E
SPURIOUS_LINE_ABS
-20 dem L ] -20 dBm H
T ‘ l {
ot a4 "
WW jra e -30 dem "y g
bt tr] 40 dem W
1 WM
T gy
-50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -16.22 dém -3.22 d8 1.912 GHz 1.915 GHz 100.000 kHz 1.91237 GHz 9.68 dBm -20.32 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -27.55 dBm -14.55 dB 1.915 GHz 1.916 GHz 30.000 kHz 191501 GHz -28.19 dBm -15.19 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85037 GHz 10.50 dém -19.40 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91605 GHz -15.49 dBm —5.40dp
T
) i )
4.0RN.2023  11:46:17
TEL : 886-3-327-3456 Page Number 1 A6-16 of 32

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/ 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dBm | || 18R " )
0 dB ‘ dem T
-10 dBm 10 dBm %
SPURIOUS_LINE_ABS
P \
-20 dam M.dﬂ"' -20 dém 1
-30 dBm e -30 dem
W T b
W‘MM W'- MNN
40 dem g -40 dBm
T ‘%”’w
“50 dem 50 dém s
60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts S(D_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -16.22 d&m -3.22 d& 1.012 GHz 1.015 GHz 100.000 kHz 1.01472 GHz 5.55 dBm -21.45 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.84899 GHz -27.55 dBm -14.55 dB 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -30,74 dBm -17.74 dB
1,850 GHz 1,853 GHz 100,000 kHz 185037 GHz 9,25 dém -20.75 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91623 GHz -10.59 dBm —6.50 dB
T
i i 1 )
Dater 2 1eazdzsy Date: 4.JAN.2023 11:46:54
LTE Band 25/ 3MHz / 256QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dBm 10 dBm
0dB [ \‘ dem \‘.
-10 dem l ! 10 dom .
SPURIOUS_LINE_ABS
-20 dém [ -20 dBm \ [P,
-] [
ot
-30 dem g -30 dem uact
M”M AT .y Phegy
40 dBm M & -40 dBm
! i .
gy 50 dem
60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -19.66 dém -6.66 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91231 GHz 7.21 dBm -22.79 de
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -30.14 dBm -17.14.d8 1.915 GHz 1.916 GHz 30.000 kHz 191501 GHz -27.70 dBrm -14.70 dB
1,850 GHz 1,853 GHz 100,000 kHz 185032 GHz 7.18 deém -22.82 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91603 GHz -15.12 dBm 212 dB
T
)i i 1 )
Date: 2 17:15:40 Date:
TEL : 886-3-327-3456 Page Number 1 A6-17 of 32

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/ 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum k=

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime 5
10 dem {. e 10.dem; .
0 dB | dem -\
10 dBm ! ‘ 10 dBm \
SPURIOUS_LINE_ABS ) J \ \
-20 dBm 20 dBm o
o [ 'HNN..._ e
-30 dBm . . -30 dBm M"
i T T ""M
-40 dBm: 40 dBm
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts SQEL%
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84873 GHz -18.34 d&m -5.34 d& 1.510 GHz 1.815 GHz 100.000 kHz 1.51092 GHz 8.53 dBm -21.47 dB

1.849 GHz 1.850 GHz 50.000 kHz 1.84999 GHz -27.51 dBm -14.51 dB 1,015 GHz 1.016 GHz 50.000 kHz 1,91500 GHz -25.62 dBm -12.62 dB

1.850 GHz 1.855 GHz 100,000 kHz 1,85043 GHz 9.37 dBm -20.63 di 1.516 GHz 1.925 GHz 1,000 MHz 1.91611 GHz -15.28 dbm -2.28 db

S
Y
i e il [| Ed
Date: 2 le:as:o Date: 4.JAN.2023 11:47:26

LTE Band 25/

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

=)

Spectrum

Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dB 10 dBm:
m rﬂwWww\i e i \
0 de 1 dBm 1
! | \
-10 d8m | 10 dem
SPURIOUS_LINE_ABS J \ l
-20 dem sty 20 dBm .
-30 dBm |ttt -30 dBm )
I pe— T M
-40 dem 40 dem M
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts stop 1.855 GHz | |['Start 1,01 6hz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84867 GHz -18.14 dém -5.14 dé 1.910 GHz 1.915 GHz 100.000 kHz 1.91158 GHz 7.17 dBm -22.83 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.848599 GHz -27.35 dBm -14.35 dB 1.915 GHz 1.916 GHz 50.000 kHz 191502 GHz -29.35 dBm -16.35 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85139 GHz .04 dBm -21.06 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91620 GHz -18.36 dBm ~c.36 da
T
) i )
4.JBN.2023 11:48:04
TEL : 886-3-327-3456 Page Number 1 A6-18 of 32

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/ 5MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum k=

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5
10 dem 10 dBm:
It A e e ~rtng
o b { B e bt
| | \
-10 d8m J‘ 10 dem
SPURIOUS_LINE_ABS ‘ \
20 d&m MW o i T 20 dBm ; P
...J wn
-20 dBm o g -30 dBm M
40 dem 40 dBm ““M
50 dem 50 dem o
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -18.61 d&m -5.01 d& 1.510 GHz 1.815 GHz 100.000 kHz 1.51050 GHz 7.43 dbm -22.57 dB

1.843 GHz 1.850 GHz 50.000 kHz 1.84994 GHz -28.18 dBm -15.18 dB 1.015 GHz 1.916 GHz 50,000 kHz 1.01503 GHz -25.78 dbm -12.78 dB

1.850 GHz 1.855 GHz 100.000 kHz 1.85220 GHz 7.03 dBm -22.97 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91622 GHz -14.99 dBm -1.99 dB

S
T
il A I [] [ ]

Date:

LTE Band 25/ 5MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.60 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
—— Pt «
0 dB - D(darn '\\
10 dem { 1 10 dem
SPURIOUS_LINE_ABS K \ \
-20 dem 20 dBm
VW T \
i f h %M
30 dem » -30 dem ~
eI eprme?
Mm”
¥ 40 dem
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -19.49 d&m -6.49 d& 1.510 GHz 1.815 GHz 100.000 kHz 1.51269 GHz 4.97 dBm -25.03 dB
1.843 GHz 1.850 GHz 50.000 kHz 1.84996 GHz -29.34 dBm -16.34 dB 1.015 GHz 1.916 GHz 50,000 kHz 1.01502 GHz -27.05 dBm -14.05 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85370 GHz 4.67 dBm -25.33 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91615 GHz -16.16 dBm -3.16 dB
T
) i )
.
TEL : 886-3-327-3456 Page Number 1 A6-19 of 32

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dBm 10 dBm
B e’ LENIS PN AR WV Trasdt Mooy P fogr e oy .
0 de W 1 0 fem \,
-10 dBm l \ -10 dBm ‘
-20 derm ' 0 dm " e,
—_— / L e |
dam ot ! -30 dBém [,
40 dBm 40 dBm \,“\‘w
-50 dam -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts S(D_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84839 GHz -20.63 dém -7.6% dé 1.905 GHz 1.915 GHz 100.000 kHz 1.90698 GHz 6.42 dBm -23.58 dB
1,849 GHz 1.850 GHz 100,000 kHz 184976 GHz -23.43 dém -16.43 dB 1015 GHz 1816 GHz 100,000 kHz 191509 GH= 5113 dBrm 313 de
1,850 GHz 1,850 GHz 100,000 kHz 185508 GHz £.11 dém -23.89 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91601 GHz -13.62 dBm 0.62 dB
S
T
i [ i 1 )
Date: 2 16:45:35 Date:
LTE Band 25/ 10MHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum x| Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dBm 10 dBm
Iw’v"'\-mwn(\ﬂ
Al N PP Ptespoton
o f,,,.rvw—d M\,—Mw\l‘ o fem ,I
-10 dBm - 1 -30 dem |
SPURIOUS_LINE_ABS l ‘ 'N! \ F_M__
20 dem #0 dem
p—— T
IR Py T f N b‘n-ml
it = -30 dem "‘“\
40 dBm 40 dBm
-50 dam -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts S(D_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -20.32 dém -7.52 dé 1.905 GHz 1.915 GHz 100.000 kHz 1.90681 GHz 5.92 dBm -24.08 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84884 GHz -28.84 dBm -15.64 dB 1.915 GHz 1.916 GHz 100,000 kHz 191637 GHz -25.19 dBm -12,19 dB
1,850 GHz 1,850 GHz 100,000 kHz 185201 GHz 5,11 dém -24.89 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91632 GHz -16.39 cBm —2.30 dB
T
) i )
16:46:3
TEL : 886-3-327-3456 Page Number 1 A6-20 of 32

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/ 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

ectrum =l um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dBm:
o S I A M i A L e o "B“::‘""“"" R s (LR PE PPy YU DR,
‘ |
-10 dBm { \ -1l0 dem. -
SPURIOUS_LINE_ABS i ‘ \
-20 dém - -§0 dBm
Gk B e (20 dem Lia ‘”\
-40 dBm -40 dem el
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84886 GHz -20.86 d&m -7.86 d& 1,805 GHz 1.815 GHz 100.000 kHz 1.50630 GHz 4.99 dBm -25.01 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84995 GHz -28.81 dBm -15.81 dB 1,015 GHz 1.016 GHz 100,000 kHz 1.91527 GHz -28.50 dBm -15.50 dB
1.850 GHz 1.860 GHz 100,000 kHz 1,85633 GHz 3,99 dBm -26.01 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91633 GHz -19.34 dbm -6.34 dB
—
Y
il A I [] o

LTE Band 25/ 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
ods i B . 0 deT A -
[ | ]
-10 d8m - ! -1 dem
-20 dem f 30 dBm
Lty \ L I'
T P it ot 30 dem [Ty
frorildimn
-40 dBm -40 dem N.\
-50 dém -50 dem [
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -22.44 dém -9.44 dé 1.905 GHz 1.915 GHz 100.000 kHz 1.90663 GHz 2.85 dBm -27.15 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84855 GHz -30.23 dBm -17.23 dB 1.915 GHz 1.916 GHz 100,000 kHz 191501 GHz -29.10 dBm -16.10 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85132 GHz 2.22 dBm -27.78 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91690 GHz 20,46 dBm ~7.46 dB
T
) i )
17:25:12
TEL : 886-3-327-3456 Page Number 1 A6-21 of 32

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 25/ 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10 dBm:
. JURRY VL A AN PPN PRI S e i et e R e,
-10 dem { \ -19 dem \
SPURIOUS_LINE_ABS J | ‘
-20 dem — -2p dBm
/ \ i
-30 dom -30 dem \
40 derm. 40 dBm s
-50 dém -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (| Start 1.9 GHz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | Atimit__| Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84675 GHz -22.02 dém -9.02 d8 1.500 GHz 1.915 Ghz 100.000 kHz 1.90340 GHz 468 dBm -25.32 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84355 GHz -27.32 dm -14.32 08 1.915 GHz 1.916 GHz 200.000 kHz 191505 GHz -23.13 dBm -10.13 dB
1.850 GHz 1.865 GHz 100,000 kHz 185191 GHz 4.28 dim -25.72 dB 1.916 GHz 1995 GH2 1.000 MHz 101848 GHz 17.82 dBm B2 dn
S
Y
I - Il 1 )

Date:

LTE Band 25/

15MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| Spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
0 dB [N\ww..uﬂq-v.wm«..m Mmoo Pt Mwﬂwww\ 0 A b ., ‘
-10 d8m -1p dem
SPURIOUS_LINE_ABS ‘ l
-20 dem 20 dBm {
R J MM
-30 dBm . v |[f-20 dem b, oy M\\
-40 dem 40 dem \"‘M
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts sm_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84849 GHz -22.13 dém -9.13 dé 1.900 GHz 1.915 GHz 100.000 kHz 1.90578 GHz 3.53 dBm -26.47 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.848599 GHz -27.34 dBm -14.34 dB 1.915 GHz 1.916 GHz 200,000 kHz 191622 GHz -26.20 dBm -13.20 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85477 GHz 3.79 dBm -26.21 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91655 GHz 20,43 dBm .43 d8
T
) i )
-
TEL : 886-3-327-3456 Page Number 1 A6-22 of 32

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/

15MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
0 dB T P P e SR O R
[l \
-10 dBm ’ 71? dBm
SPURIOUS_LINE_ABS } | l
20 dem 1 -2p dem
ww"L'i I h K """""»-qu
dEm 0 dem o \
-40 dBm -40 dem \.m
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[[Start 1.0 GHz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Atimit__| Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -22.01 dém -9.01 d8 1.900 GRz 1.015 Ghz 100.000 kHz 1.00407 GHz 2.67 dBm -27.13 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84957 Gz -27.31 dém -14.31d8 1.915 GHz 1.916 GHz 200.000 kHz 191504 GHz -27.92 dBm -14.92 dB
1,850 GHz 1,865 GHz 100,000 kHz 185654 GHz 2.34 dém -27.66 dB 1.016 CHz 1955 GH2 1,000 Miz 11858 GHz 29.95 dBm 5.25 dn
S
T
Il - i [ o

LTE Band 25/ 15MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PASES
20 ghine _FPURIOUS }INE_ABS P J L
10 dBm 10 dBm
0 dB r N M\y\,«w 0 dRgrry I ST P
-10 dBm . | 10 dBm i
SPURIOUS_LINE_ABS J | \
20 dem - 1 20 dem
m k 0 de [,
L o A
40 dBm 40 dBm
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[[Start 1.0 GHz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184894 GHz -22,53 dém -9.53 d8 1.900 GRz 1.015 Ghz 100.000 kHz 1.00581 GHz 0.74 dBm -20.26 dB
1,849 GHz 1.850 GHz 200.000 kHz 184997 GHz -27.84 dém -14.84 dB 1015 GHz Ta1s anz 200,000 kHz 191524 GHz 28.57 dBm 1557 a8
1,850 GHz 1,865 GHz 100,000 kHz 185160 GHz 0.24 dém -29.76 dB 1016 CHz 1955 GH2 1,000 Miz L a161n cHe 29.70 dBm 570 dn
T
Il 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A6-23 of 32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N m
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
0de |{\.« et P At Nt sy et Ao ey o po oo 0 dBf e o e . 1|
-10 d8m - \ -10 dBm -
SPURIOUS_LINE_ABS ‘ \ \
-20 dem — j 'k -20 dBm ‘
-30 dBm = } 0 dem m\
-40 dBm -40 dBm ‘k‘
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84809 GHz -22.29 dém -9.29 dé 1.895 GHz 1.915 GHz 100.000 kHz 1.90338 GHz 3.26 dBm -26.74 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84893 GHz -28.14 dBm -15.14 dB 1.915 GHz 1.916 GHz 200,000 kHz 191505 GHz -24.58 dBm -11.58 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85300 GHz 3.27 dBm -26.73 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91607 GHz -18.86 dBm ~5.86 da
T
i i 1 )
Date: 2 7:04:46 Date:
LTE Band 25/ 20MHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N m
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
0 ds |,,w oo i, 0 dasw o = e -
-10 dém i \ —lt(dan- ]‘
SPURIOUS_LINE_ABS J l | S
-20 dem - -2 dBm
30 dBm B || - ~
-40 dem -40 dem \\.‘.
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84839 GHz -22.28 dém -9.28 dé 1.895 GHz 1.915 GHz 100.000 kHz 1.90589 GHz 2.00 dém -28.00 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84866 GHz -28.15 dBm -15.15 dB 1.915 GHz 1.916 GHz 200,000 kHz 191518 GHz -26.61 dBm -13.61 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85500 GHz 2.62 dBm -27.38 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.01647 GHz -50.34 dBm 734 dp
T
)i i 1 )
Date: 2 17:05:45 Date:
TEL : 886-3-327-3456 Page Number 1 A6-24 of 32

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 25/ 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém 10 dem
0 dB l n \ o /‘?v WMM_W’\
-10 dBm | 71% dBm
SPURIOUS_LINE_ABS J L \
20 dem r' 1 24 dem L
-30 dém - k -20 dem . q
-40 dem 40 dem \M
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84885 GHz -22,85 dem -9.85 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00525 GHz 1.08 dbm -28.92 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84367 Gz -28.16 dm -15.16 8 1.915 GHz 1.916 GHz 200.000 kHz 191520 GHz -28.01 dBm -15.01 dB
1,850 GHz 1,870 GHz 100,000 kHz 185309 GHz 1,31 dBm -28.69 dB 1.016 CHz 1955 GH2 1,000 Miz 101835 GHz 21,95 dBm 595 dn
S
T
Il - i [ o
Date: 2 7:10:38

LTE Band 25/ 20MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS P J L
10 dém 10 dem
a8
0 lw AT EEESS, STV an Vo ST I NPT AT SR Y PRy W,\ R T —————— Mmmm.‘mwﬁ
-10 dBm i -10/dem |
SPURIOUS_LINE_ABS j ‘
20 dem 20 dem I
eemeond ) l i i SO
30 dBm o 7 - —3f dem .
. A '\.\
40 dBm 40 dBm \\‘N—
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84855 GHz -23.84 dém -10.84 d& 1.895 GHz 1.915 Ghz 100.000 kHz 100343 GHz -0.68 dBm -30.98 dB
1.849 GHz 1.860 GHz 200.000 kiz 1.84857 GHz -29.48 dém -16.45.d8 1.915 GHz 1.916 GHz 200,000 kHz 1.91501 Gz -29.17 dBm -16.17 dB
1,850 GHz 1,870 GHz 100,000 kHz 185250 GHz -0.87 dBm -30.87 dB 1.016 CHz 1955 GH2 1,000 Miz 161802 GHz 23.94 dBm Zi0.54 B
T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB-25 of 32






